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Symptom-Triggered Alcohol Detoxification therapy (STT) in the ED 
Clinical Decisions Unit   
Dr Eugene Cassidy, Dr Iomhar O’Sullivan, Emergency Department and Liaison Psychiatry, Cork University Hospital, revised 2015 

___________________________________________________________ 
 
This guideline describes the standardised assessment (using the CIWA-Ar scale) and management 
of alcohol withdrawal using the symptom-triggered method, which we have found to be especially 
appropriate in the short-stay clinical decisions unit of the Emergency Department. 
 
 
1. What patients are not suitable for STT? 

 Patients in the main ED awaiting medical/surgical admission 
 Patients with dependency on other drugs in addition to alcohol. 
 Patients with severe liver impairment, respiratory failure or other major physical illness. 
 Patients who are non-verbal/ unable to communicate. 
2. What patients are suitable for STT? 

 Patients must be in CDU 
 Patients in obvious withdrawal ie hand tremor, agitation, CIWA-Ar score>10 (see below for scoring 

details); autonomic hyperactivity (ie sweating, pulse>100) 
 Patients not in withdrawal but with a clear history (drinking >10 units per day, previous withdrawal). Note: 

If such a history is not evident, observe informally for signs of withdrawal as many people with 
dependent drinking will deny it. Patients with a history of previous alcohol-withdrawal seizures or delirium 
tremens are also suitable. 

3. How to assess the severity of withdrawal using the CIWA-Ar scale score 

 Take the CIWA-Ar scale (see below) with you when assessing the patient.  
 Ask each question as it appears on the CIWA-Ar and assign a score to each item. Speak slowly and 

clearly and reword questions, if necessary. Do not verbally contradict what the patient tells you.  
 Adjust the score based on the subjective and objective signs and symptoms. Add up the number of 

points and assign a total score. 
 Record Vital Signs and level of arousal separately every 90 minutes. These are not factored into the 

overall scoring but they provide important clinical information. Slight elevation of these signs is common. 
Remember drowsiness is not a feature of alcohol withdrawal. Look for other causes. 

4. What to do when CIWA-Ar score is >10 

 Give diazepam 20mg po stat (record this on the drug cardex) 
 After 90 minutes, reassess symptoms of withdrawal, using the CIWA-A again. 
 If the CIWA-Ar score is still >10, give diazepam 20mg po stat again. 
 Repeat the above process every 90 minutes until CIWA-Ar is <10 
5. What to do when CIWA-Ar score is <10  
 Give no medication 
 After 90 minutes, reassess symptoms of withdrawal, using the CIWA-Ar again. 
 When CIWA-Ar score <10 on 3 consecutive occasions, STT detoxification is complete. CIWA-Ar 

assessments may be stopped but continue then to monitor informally to ensure there is no re-emergence 
of symptoms. 

6. What to do when CIWA-Ar score remains >10 after 24 hours  

 The diagnosis of Alcohol Withdrawal should be reviewed.  
 Look for other causes (ie benzodiazepine dependency, drug seeking behaviour, organic agitation as part 

of delirium or other cause).  
 Discontinue STT detoxification, consider other drug treatment strategies and if necessary investigate 

further.  
7. What about Pabrinex?  

 Wernicke-Korsakoff Syndrome (WKS) is a neurological syndrome of Vitamin B deficiency that may have 
serious sequelae.  

 Prophalaxis against Wernicke-Korsakoff Syndrome should be given to all alcohol dependant patients in 
CDU. Give Pabrinex (Ampoules I & II) iv once daily for up to 3 days if admitted and give oral thiamine 
300mg daily on discharge. Pabrinex should be diluted in 100ml saline or dextrose (infused over 30 
minutes). Give high-dose Pabrinex (2 pairs of Pabrinex Ampoules I & II three times daily) in all patients 
with any signs of possible WKS, (ie acute delirium/ataxia/gaze palsy) and continue for as long as 
symptoms are improving. 
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